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COOLING SYSTEM

POS. CODE DESCRIPTION Qty

  1 «–––––» airtight plate 0

  2 5066.033 airtight plate 1

  3 «–––––» el.start.plate 0

  4 4570.010 gasket 1

  5 7565.007 washer diam. 8 1

  6 1770.002 bolt M 8 X 1,25 X 16 1

  7 2569.034 shroud 1

  7 2569.039 shroud for electr.start. 1

  8 9245.082 screw stay 1

  9 771R.001 washer diam. 5,3 2

 10 3240.003 nut M 4 6

 11 9865.122 screw M 6 X 12 2

 12 7565.007 washer diam. 8 6

 13 3240.018 nut M 8 6

 14 6370.101 plate 1

 15 9865.122 screw M 6 X 12 8
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